
QUANTITY PART DESCRIPTION

4 ARM – 2.5MM CARBON FIBER
1 BOTTOM PLATE – 1MM CARBON FIBER 
1 TOP PLATE – 1.5MM CARBON FIBER 
1 MIDPLATE – 1.5MM CARBON FIBER 
2 SIDE JOINT – 4MM CARBON FIBER 
1 FRONT JOINT – 4MM CARBON FIBER 
1 REAR JOINT – 4MM CARBON FIBER
4 PROP CAGE TOP – 1.5MM CARBON FIBER + 3 PRESS NUTS INSTALLED
8 PROP CAGE OUTER RING – 1.5MM CARBON FIBER 
1 CENTER FRAME VISTA MOUNT  - BLACK 3D PRINTED PLASTIC
4 MOTOR SHROUD - BLACK 3D PRINTED PLASTIC
2 MICRO FPV CAMERA MOUNT – 3D PRINTED BLACK TPU PLASTIC
1 VISTA ANTENNA SIDE MOUNT – 3D PRINTED BLACK TPU PLASTIC
4 LANDING FEET - 3D PRINTED BLACK TPU PLASTIC 
8 M3 X 25MM KNURLED STANDOFF – BLACK ALUMINUM
1 PANEL MOUNT XT60 CONNECTOR 
16 M3 X 7MM OD X 6MM LONG SPACER – BLACK NYLON PLASTIC
24 M3 X 6MM SOCKET HEAD SCREW – BLACK 7075 ALUMINUM 
16 M3 X 10MM SOCKET HEAD SCREW – BLACK 7075 ALUMINUM 
8 M3 X 16MM SOCKET HEAD SCREW – BLACK 7075 ALUMINUM 
4 M3 X 27MM SOCKET HEAD SCREW – BLACK 7075 ALUMINUM 
4 M3 X 9MM OD OVERSIZED WASHER – STEEL
4 M2 X 16MM SCREW - STEEL 
4 M2 WASHER– STEEL
12 M2 X 20MM SCREW – STEEL
16 M2 NYLOCK NUT – STEEL
12 M3 NYLOCK NUT – STEEL
4 M3 X 4.5MM OD X 4MM LONG SLEEVE – SILVER ALUMINUM
6 #2 X 1/4” SELF TAPPING SCREW – STEEL
4 M3 X 25MM SCREW – BLACK NYLON (WAS 20MM – UPDATED 2-21-22)
4 M3 NUT – NYLON
8 M3 X 6MM SLEEVE – NYLON
2 VELCRO STRAP


